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TEST REPORT

| ) ”I“”l“”ll l“’l VERIFICATION WEBSITE: www. gtt. net. cn
, ] VERIFICATION CODE: YPXT-2528-04
No:200000861 PA-25%8-04

APPLICANT: Guangzhou Powecom Labor Insurance Supplies Co., Ltd.
Floor 1, 3 and 4, Building 1, No.43, Tuanjic Road, Xinya Street, Huadu District
Guangzhou City, Gangdong Province. P. R. China

Twenty—-five (25) Picces Of Powecom KN95 Mask
STYLE NO. : 20200402

DATE RECEIVED/DATE TEST STARTED: 2020-04-29 16:59

CONCLUSION:
FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER M
INSPIRATORY RESISTANCE M
EXPIRATORY RESISTANCE M
NOTE:  “M™ -MEET CLIENT'S REQUIREMENT  “F” -BELOW CLIENT'S REQUIREMENT

) “—" -N0 COMMENT  “N” -HALF GRADE LOW “L” -ONE GRADE LOW

iy REMARK :

IN THIS REPORT, THE SAMPLES ARE TESTED UNDER PRESCRIBED ENVIRONMENTAL CONDITIONS IN THE CORRESPONDING STANDARDS,
[NLESS OTHERWISE NOTED.

COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

WHEN THE INFORMATION PROVIDED BY THE CUSTOMER MAY AFFECT THE EFFECTIVENESS OF THE RESULTS, OUR INSTITUTE WILL
NOT ASSCME ANY RESPONSIBILITY.

AUTHORIZED SIGNATORY: M 7};7
JianYang Zhang SENTOR ENGINEER %
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FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER (%)

(GB 2626-2006 6.3 AIR FLOW:85L/min AEROSOL:NaCl AEROSOL CONCERTRATION:15mg/m?
TRVPERATURE:25. 1°C Ril: 38. 2%)

REQUIREMENT
UNTREATED SAMPLE: =95 0
1# 99.09  2# 99.26 (KN95)
32 99.18  4# 98.97 (GB 2626-2006)
5% 99.01 6% 98.99
74 09.21 8% 99.14
9z 98.79 10# 99. 21
INSPIRATORY RESISTANCE (Pa)
(GB 2626-2006 6.5 HEAD MODEL:MEDIUM)
REQUIREMENT

UNTREATED SAMPLE <350
1#: 106.7 (GB 2626-2006)
2#: 115.9
REMARK: THE ITEM WAS CARRIED OUT AT No.1-2, ZHUJIANG ROAD, CHAOTIAN INDUSTRIAL ZONE,
SHILOU, PANYU DISTRICT, GUANGZHOU.

EXPIRATORY RESISTANCE (Pa)
(CB 2626-2006 6.6 HEAD MODEL:MEDIUM)

REQUIREMENT
UNTREATED SAMPLE <250
t 1#: 88.8 (GB 2626-2006)
2#: 87.5

REMARK: THE ITEM WAS CARRIED OUT AT No.1-2, ZHUJIANG ROAD, CHAOTIAN INDUSTRIAL ZONE,
SHILOU, PANYU DISTRICT, GUANGZHOU.
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